
J A N U A R Y  2 0 2 3

Through the Lens of an  Engineer

The Malaysian
Aviation Industry:









THE INSTITUTION OF ENGINEERS, MALAYSIA
Bangunan Ingenieur, Lots 60 & 62, Jalan 52/4, P.O. Box 223, (Jalan Sultan), 

46720 Petaling Jaya, Selangor Darul Ehsan.    
Tel: 603-7968 4001/4002     Fax: 603-7957 7678    

 E-mail: sec@iem.org.my    Homepage: http://www.myiem.org.my

MAJLIS BAGI SESI 2022/2023 (IEM COUNCIL SESSION 2022/2023)
YANG DIPERTUA / PRESIDENT 
Ir. Prof. Dr Norlida bt Buniyamin
TIMBALAN YANG DIPERTUA / DEPUTY PRESIDENT 
Ir. Prof. Dr Jeffrey Chiang Choong Luin
NAIB YANG DIPERTUA / VICE PRESIDENTS
Ir. Yau Chau Fong, Ir. Mohd Aman bin Hj. Idris, Y. Bhg. Dato’ Ir. Ahmad Murad bin Omar, 
[...]
are 3 types of Air Traffic Controllers (ATC) in Tower West as 
listed below.
1. Area Controllers – Operator ATC will direct airplanes on 

the most efficient route to their destination. The radar 
and computer can track the exact position of each aircraft. 

Ts. Nor Azilan

2. Approach Controllers – Operator ATC will take control 
of communication from Area Controllers as the aircraft 
approaches the airport. They are responsible for 
deciding when and where each airplane should land 
and will guide them in the most efficient order. 

3. Aerodrome Controllers – Operator ATC are in charge of 
aircraft landing and departing and they also manage 
the movement of aircraft on the ground. 

At the air traffic control room, IEM members had a beautiful 
panoramic view (Figure 2) of the entire KLIA area. According 
to En. Arshad, ATCs are stationed at the control centre in 
KLIA East Tower, West Tower, Subang, Kuching and Kota 
Kinabalu airport. Figure 3 shows the interior of the air 
traffic control room.

Figure 1: Certificates from Guinness World Records and
Malaysia Book of Records for the tallest airport control tower in 2013

Figure 3: Interior view of Air Traffic Control Room

Figure 2: (a) Mr. Thomas explaining the KLIA West Tower
operation system. Behind him is a panoramic view of the KLIA

runway and East Tower Air Traffic Control
(b) Panoramic view of KLIA2 from West Tower Air Traffic Control Room

(a) (b)



E n g i n e e r i n g

E n g i n e e r i n g



JANUARY 2023FORUM MECHANICAL ENGINEERING TECHNICAL DIVISION
THE INSTITUTION OF ENGINEERS, MALAYSIA       •      JURUTERA

33

Mr. Thomas said the KLIA2 West Tower operates round the clock, including 
weekends and public holidays. The controllers work shift hours and 
each shift spreads over 2 working days, one resting day and one day off. 
The working scope of ATCs involves manning a workstation, gathering 
and interpreting data using computers and radar displays, including 
communicating with pilots using radio equipment. He also said applications 
for the job of an ATC goes through Suruhanjaya Perkhidmatan Awam (SPA), 
including sitting for 4 tests (IQ, Voice, English and Psychology) and interviews. 
Successful candidates will then undergo training over a maximum of 66 
weeks at the Academy of Civil Aviation Malaysia. This is followed by On Job 
Training (OJT) to acquire live ratings.

According to Mr. Thomas, there are some improvements for West Tower as 
compared to East Tower in terms of design. There is a maintenance access for 
replacement work for large spare parts, such as the main glass can be easily lifted 
from the ground floor to the top tower. He also said most of the flight progress 
strips in KLIA2 West Tower utilises computerised modern technology. However, 
there are also manual strips of flight progress for backup and emergency. 
With the increase in air traffic and modern technology, the modernisation of 
air traffic equipment at KLIA will be implemented in line with other developed 
countries. The visit officially ended at 1.30 p.m. 

Figure 4: Group photo of the IEM members and CAAM Management Team

CHINT
SUPERIOR
SWITCHES

ALPHA CHINT SWITCHES SDN. BHD.
(952175-T)

+603-5569 3698
+603-5569 4099
www.alphasel.com
alphamail@alphasel.com

Upcoming ActivitiesUPCOMING ACTIVITIES

Upcoming Activities

Half-Day Course on “Soil Stabilisation with Mechanically Stabilised Layers (MSL)”

Date :   7 January 2023 (Saturday)
Time :   9.00 a.m. - 1.00 p.m.
Venue :   Wisma IEM
Approved CPD :   4
Speaker :   Ir. Lau Joe Jiunn

Technical Talk on “Distributed Pumping System - Smarter Way to Chilled Water 
Distribution”

Date :   11 January 2023 (Wednesday)
Time :   5.30 p.m. - 7.30 p.m.
Venue :   Wisma IEM
Approved CPD :   0
Speaker :   Ms. Lee Siew Wee



# 2



JANUARY 2023FORUM MECHANICAL ENGINEERING TECHNICAL DIVISION
THE INSTITUTION OF ENGINEERS, MALAYSIA       •      JURUTERA

35

Behind the Scenes of a
Baggage Handling System
Written and Prepared by:

O n 6 September 2022, the Mechanical Engineering 
Technical Division (METD) organised a technical 
visit to Kuala Lumpur International Airport 2 

Baggage Handling System (KLIA2 BHS).  
The BHS is a type of logistic system installed at airports 

that transfers passenger bags from the source to the 
destination or, for example, from the check-in counter to 
departure area. Since BHS is a restricted area, registration 
must first be done at the Security Pass Counter at KLIA2 in 
order to acquire an access pass to the BHS area.

IEM members arrived at the BHS office at 9.00 a.m. and 
were welcomed by Ir. Abdul Rahim bin Sidek (Engineering 
Manager BHS KLIA2), Encik Mohd Hashriq (Senior Executive 
Maintenance) and Puan Nurliana (Senior Executive 
Operation). X-ray scanning was also conducted at the 
security checkpoints.

According Encik Mohd Hashriq, there are 3 types of 
baggage routes: Outbound, Inbound and Transfer. The total 

Ts. Nor Azilan

length of conveyor belts at KLIA2 BHS is 12.8 km, with a 
width of 1,000-1,500 mm. He said the conveyor system 
consists of 940 pcs of AC motor and the fastest speed it 
can run is 120m per minute. The current updated system 
can process up to 32,000 pieces of baggage per hour and 
serves 30-45 million passengers annually.

At the check-in desk, the airline check-in operator 
registers and tags baggage with generated barcode 
labels according to the boarding pass. There is a short 
conveyor that consists of a check-in conveyor baggage 
scale, which is designed to check the weight of the 
baggage. Then the baggage will be released to the 
takeaway conveyor via the induction conveyor before 
being transferred to the Outbound BHS. It takes about 
four to six minutes from the Check-in Counter (CIC) to the 
Make Up Loop (MUL) Station. In general, KLIA2 BHS has 
10 conveyor MUL stations and four levels of bag screening 
processes (Figure 1).

Figure 1: Departure Process Flow



JANUARY 2023 FORUM
JURUTERA       •       THE INSTITUTION OF ENGINEERS, MALAYSIA

MECHANICAL ENGINEERING TECHNICAL DIVISION36

At Level 1, baggage will pass through an automatic X-ray detection 
machine up to manual security checks in Level 4.  At the sorting station, the 
baggage travels through an Automatic Tag Reader (ATR) and X-ray screening 
is conducted at the Tilt Tray Sorter (TTS). However, Manual Encode (ME) 
will be carried out for baggage categorised as Not Valid Identification (NO), 
Baggage Source Message (BSM) or failure on barcode reading by ATR and 
multi-read barcode. Oversized (OOG) baggage will be X-ray scanned at the 
entrance and loaded onto the OOG Loading conveyor. The allowable weight 
is 75 kg, with a maximum dimension of 3000 x 1250 x 850 mm. The total 
transfer time from domestic and international to lateral is about 7-9 minutes. 

Arrival (Inbound) baggage is transported from the Breakdown Satellite 
Terminal Building (STB) conveyor to the reclaim carousel, where the baggage 
can be reclaimed at Sector 2, Level 2. The total transfer time from Breakdown 
(BR) to the domestic reclaim carousel is about 4-6 minutes and just one minute 
longer if the baggage is to be transferred to the international reclaim carousel. 

General baggage processing time:
1. Check-in to aircraft outbound (maximum 17 minutes)
2. Baggage processing for transit (13-16 minutes)
3. Arrival aircraft inbound, from unloading to baggage reclaim (17-20 

minutes)
Encik Mohd Hashriq explained that the KLIA2 BHS is equipped with CCTV in 
the Control Room in multiple areas such as CIC, ATR before X-ray, after X-ray, 
Induction To TTS, make-up chute, inbound breakdown and reclaim carousel 
etc. The visit ended at 1.30 p.m. 

Nehemiah Prestress
1140945-A

Nehemiah-OVM provides the following products and

services:

- Post-tensioning solution provider
    - Carpark Flat Slab
    - Transfer Plate
    - Beams, Box Girders
    - Alternative design solutions

-  Cable systems (stay cable, main cable, hanger) 

-  Bridge bearing and expansion joint

-  Construction solutions (heavy lifting, ILM, etc)

-  Monitoring, repairing and strengthening for structures

Nehemiah
A member of the Nehemiah Group

Certified by the European

Organization for Technical Approval

No. 45-3, Jalan PJU 5/20
Nehemiah Prestress Sdn Bhd (1140945-A)

The Strand, Kota Damansara
47810 Petaling Jaya
Selangor Darul Ehsan

Tel : 603 6142 6638
Fax : 603 6142 6693
Email : enquiry-pt@nehemiah-grp.com

Figure 2 (a): Group Photo of IEM Group and KLIA2 BHS team

Figure 2 (b): Control room at KLIA2 BHS



JANUARY 2023NEWS FROM BRANCH
THE INSTITUTION OF ENGINEERS, MALAYSIA       •      JURUTERA

37

Visit to Batu Berendam
Regional Sewage Treatment Plant
Written and Prepared by:

O n 26 October 2022, IEM Melaka organised an 
industrial technical field trip for 19 engineers to 
the regional sewage treatment plant (RSTP) Batu 

Berendam in Batu Berandam. Constructed by Jabatan 
Perkhidmatan Pembetungan (JPP) from March 2017 to 
March 2020, the plant was handed over to Indah Water 
Konsortium Operation Unit Melaka on 13 December 2021 
for operations and maintenance. It is the largest of all 
the functioning plants in Melaka adopting the Extended 
Aeration (EA) with an Odour Control process system. It was 
built to serve the Batu Berendam catchment which has a 
population of 140,000.

RSTP Batu Berendam treats an average 126,000 cubic 
metres of sewage a day. The ultimate design capacity of 
RSTP is 560,000 Population Equivalent (PE) and it treats 
sewage from 3 different sub-catchments (Table 1):

This RSTP has had a huge positive environmental 
impact. The effluent (treated sewerage water) complies 
with the newly-set effluent discharged standard by 
the Department of Environment (DOE) to discharge at 
Standard Para (1), Standard B and it is discharged into 
Sungai Putat. With RSTP Batu Berendam in operation, 
71 existing standalone sewerage treatment plants (STP) 
which computes to 129,612 PE, will be connected to it 
via a network of newly-built sewers totalling 25km and 
the existing STP facilities will be decommissioned and 
demolished.

We were briefed by IWK Treatment Manager Encik 
Azeem and had the opportunity to see “live” the sewerage 
treatment of an Extended Aeration process (Figure 1).

There are 2 treatment processes: Primary and 
Secondary Treatment. The Primary process starts when raw 
sewage enters an inlet wet sump for primary treatment 

Ir. Sures Kumar Ganesan

to distribute visible solid waste and liquid waste before it 
is sent to the grit removal section where large settleable 
particles are removed; the overflow is sent to aeration tanks.

The Secondary process starts at the aeration tanks 
where organic materials are digested by microorganisms 
with air supplied by Fine Bubbles Diffuse Aeration (FBDA). 
The partially treated water then flows into clarifiers where 
microorganism cells settle and are separated from the 
treated water. The excess activated sludge in the aeration 
tanks is washed by the surplus activated sludge pumps 
and sent directly to the dewatering section. The remaining 
sludge is flocculated by polymer to form larger particles to 
help with the thickening and dewatering process. The final 
product has 90% solid content.

The main sources that result in odour formation are the 
pump, screening collection chamber and sludge treatment 
section. The plant is equipped with an air collector which 
channels the air to a bio-scrubber through a forced 
ventilation air ducting system for odour removal.

The visit ended at noon with the presentation of a 
token of appreciation and souvenirs from IEM Melaka to 
Encik Azeem. 

Figure 1: Extended Aeration (EA) process

Table 1: Details of Sub-Catchment served by RSTP Batu Berendam

Sub-Catchments Total Population Equivalent (PE) 

Batu Berendam 230,134

Bandar East 138,917

Sungai Putat 187,151

TOTAL PE 560,000

Figure 2 : A token of appreciation and souvenirs
from IEM Melaka to Encik Azeem





JANUARY 2023ENGINEER’S ADVENTURES
THE INSTITUTION OF ENGINEERS, MALAYSIA       •      JURUTERA

39

Engineers Dig 
Archeology

Written and Prepared by:

T he last few years have 
taught me that life can be so 
unpredictable. For instance, 

a journey we were not prepared 
for turned out to be one of the best 
trips ever. For a trip to Cambodia, our 
group of 4 chose a different route to 
understand the deeper meaning of its 
history and culture. 

Set against a backdrop of 
impressive monuments, rice fields 
and tranquil lotus farms, Cambodia 
is a mesmerising tropical wonderland 
of culture, cuisine and heritage. Sadly, 
it’s also a country with a dark past. In 
memory of the victims of the Khmer 
Rouge Regime in the late 1970s, 
a memorial with a Buddhist stupa 
was built in the Killing Fields at the 
Choeung Ek Genocidal Centre, 15km 
from Phnom Penh. Over 20,000 men, 
women and children tortured at Tuol 
Sleng Genocide Museum (Prison S21) 
were killed here.

In 1975, Pol Pot turned Tuol Svay 
Prey High School into a building with 
small cells and torture rooms while the 
yard was surrounded by barbed wire 
and electrified fences. I had visited 
Auschwitz Concentration Camp many 
years ago which, while unforgettable, 
wasn’t a pleasant experience. The 
Khmer Rouge though, was way more 
primitively brutal and the place was a 
chilling reminder of the brutalities.

Today, Phnom Penh is a modern, 
bustling city of noisy streets jammed 
with people zipping around on 
motorbikes and tuk-tuks. We visited 
the Royal Palace, Central Market and 
Russian market. We also spent a nice 
evening enjoying the cool breeze 
and delicious Khmer staples at the 
riverfront restaurant at Sisowath 
Quay, a promenade which runs along 
the Tonle Sap, the largest freshwater 
lake in South-East Asia.

It would have been a gross 
oversight to not visit Angkor Wat. 

So we hopped on a puddle-jumper 
flight to Siem Reap. The Angkor 
Archaeological complex is nearly 1,000 
years old, a relic of the ancient Khmer 
Empire. We went full-on Lara Croft 
fashion to explore the temple complex 
hidden deep in the lush jungle.

The temple of Ta Prohm (dubbed 
Tomb Raider Temple) lies in a semi-
ruined state with muscular roots 
of towering trees spilling over the 
ramparts; the leaves, dappled in 
the afternoon sunlight, shaded 
the crumbling temple pieces that 
lay where they had fallen many 
centuries ago. It is a maze with 
several doorways and windows 
while some alleyways lead to a 
dead end, blocked by jumbled piles 
of stones. There are thousands 
of huge stone statues, each one 

Appointed Corporate Member of Women 
Engineers Section and Dean of Faculty of 
Engineering and Computing, First City 
University College.

Ir. Mah Siew Kien

unique with different poses as well 
as broken walls. Overgrown tree 
roots and jungle foliage consumed 
the once impressive temple building.

Angkor Wat is the largest religious 
monument in the world. It was a 
long walk in the hot sun with uneven 
surfaces everywhere. We made 
a short stop at the giant artificial 
reservoir constructed during the 
Khmer Empire (8x2.2km), also called 
West Baray.

Travelling is about new 
experiences and this includes 
experiencing it through food! We 
tried local dishes such as fish amok, 
kuy teav, nom banh chok, Cambodia 
coffee and delicious ice cream. As 
Cambodia used to be a French colony, 
the French influence was still evident 
in much of its cuisine. 

Picture 2: Angkor National Museum, a state-of-the-art showpiece
on the Khmer civilisation and the majesty of Angkor

Picture 1: The world-famous Ta Prohm temple aka “Tomb Raider” temple



Tarikh: 14 Disember 2022
Kepada Semua Ahli,

SENARAI CALON-CALON YANG LAYAK MENDUDUKI 
TEMUDUGA PROFESIONAL TAHUN 2023

Berikut adalah senarai calon yang layak untuk menduduki Temuduga 
Profesional bagi tahun 2023.

Mengikut Undang-Undang Kecil IEM, Seksyen 3.8, nama-nama seperti 
tersenarai berikut diterbitkan sebagai calon-calon yang layak untuk menjadi 
Ahli Institusi,  dengan syarat bahawa mereka lulus Temuduga Profesional 